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Report No
FE i R S AL BT REYHMH 104050
Sample Name
Li-ion Polymer Battery 104050
&Model
T BRI & = B RHA RA
Consignor ShenZhen JinhuiChuangyuan technology co.,Ltd

BB NAGE GO ARAF
@ic‘*ﬂﬁ uangdong) Co., Ltd.
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Hibl: R4 R A 6@@*&% ?H% E\’
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.75 % 5/ Report No.: PTC23100706301S-LD01

ESIVN BRI &2 QIR A TR 2 7]
Applicant ShenZhen JinhuiChuangyuan technology co.,Ltd
FAT GROIT 5 22 X WU AT IE = FlAE X =5 30 5 B # 316 5
) No. 316, Building B, No. 30, Sanwei Hangkong Road, Sanwei Community, Hangcheng Street,
Applicant's address . Q
Bao 'an District, Shenzhen
il 3& 7 BRI &2 QIR A TR 2 7]
Manufacturer ShenZhen JinhuiChuangyuan technology co.,Ltd
i GRONT 5 22 XU ATIE = FlAE X =25 30 5 B #: 316 5

No. 316, Building B, No. 30, Sanwei Hangkong Road, Sanwei Community, Hangcheng Street,
Manufacturer's address .
Bao 'an District, Shenzhen

XA LG
15920613500
Telephone Number
AT 262286837@qq.com
Email address
Ak y
Website
FE i 2R HE T IRE I
Sample Name Li-ion Polymer Battery
RS
Sample Model 104030
R RO KI7 A, R 52.0%41.3%9.9 (mm)
Appearance Silver almost cuboid, size:52.0¥41.3*9.9 (mm)
FE )
Trademark
DA T 12 0 ) 5 o B E GRIGFIFRHETF MY CGE-BBITRMEIE 1) 38.3 75
Test method and criterion UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1/Subsection 38.3
UL 2023.09.12 Wsigiz H 2023.09.13~2023.10.18
Accepted date Test date
ST [0 1Y AN Y27 AN 2y NN L FEN 15558 <IN 71 5 N O -3 < N 1 15 2
TecRitoms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,
Forced discharge.
K 4518
Test conclusion:
HIERYIIT g B AR R 2~ "l B e T RS Wi, RS GagAmbriE 311 )
CGE-EBITRIEIE 1) 38.3 FHEATRII.
MR LS8 The Li-ion Polymer Battery submitted by ShenZhen JinhuiChuangyuan technology co.,Ltd are
Conclusion tested according to UN Manual of Tests and Criteria ST/SG/A
Amend.1/Subsection 38.3.
LSS SEB BN
Test result: Pass
2K H #(Issue date): 20

{210 H % | ) M H
TestEGd by: MWS\ Cheii}:l by: m 1}}( /:E/ Ap @sﬁﬁﬁ}ij E %
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.75 %5/ Report No.: PTC23100706301S-LD01

ZHE R
Parameter information

T s it
Product Cell Battery
I\%Jil 104050 104050
e
Norﬁ?j:l%(%tage 3.7V 3.V
Raiﬁdicﬁiw 2500mAh 2500mAh (9.25Wh)
URSENA
Limifg(:E C[gfjrijg? \J;Itage 42V 4.2V
s Nray
Stanjgf(?lfg?({glrrem SUEmA 500mA
Standag{gizjiiie{gurrem S0gmA 500mA
Mai:(j;gi f:%em 1250mA 1250mA
MaxE]ﬁ)ijsic)iﬁE:E C{Jlill‘hrrent 1250mA 1250mA
En?é?ffgjet éﬂu?rhent 25mA 25mA
2 :
Cu;—\oﬁiaoige 3.0V 3.0V
Ei 39.2¢ 40.1g
ik s 1 PCS

Cells Number

TR-4-B-UN38.3-A3
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.75 %5/ Report No.: PTC23100706301S-LD01

s i _oulyn e ARIREE s
Frg | WA E 44 Rk Bt SR bR e S5k S VRSN T T i
es
No. Name of test Standard requirement or the clause number of standard Test result ) Remarks
conclusion
e BA E GRIGAARHETF MY GELBITMIZIE 1D 38.3 71
AL i Y TR 1 N
\ UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s
1 Altitude ) See /
oulati Amend. 1/Subsection 38.3 A dix 1 Passed
simulation endix
36 T.1 Test T.1 KL
Bea B GRIGAPRHETFM) CEBEITRIZIE 1) 38371 L 2
5 TR R UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S s )
ee
Thermal test Amend. 1/Subsection 38.3 A dix2 Passed
endix
36 T.2 Test T.2 PP
Bea E GRIGAFRHETF M) CEBEITRIZIE 1) 383 71 LI 3
; Rz UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s s )
ee
Vibration Amend.1/Subsection 38.3 £ 43 Passed
endix
36 T.3 Test T.3 PP
Bea E GRIGAPRHETFM) CELEITRIZLE 1) 383 71 L 4
A M UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s = )
ee
Shock Amend. 1/Subsection 38.3 9 dix 4 Passed
endix
36 T.4 Test T4 PP
- BeaE GRIQAAREFMY (ELBITRIZIE 1) 38.3 7
S i - wMEs |
UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 s
5 External short ) See /
rouit Amend. 1/Subsection 38.3 A dix 5 Passed
circui endix
36 T.5 Test T.5 e
BeEHE GRIEAPRET MY CELETRIZIE 1) 383 715 W 6
‘ P UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 3 S G ;
ee
Crush Amend.1/Subsection 38.3 A dix 6 Passed
endix
A% T.6 Test T.6 Re
BeEHE GRIRAPRET MY CELEITRIZIE 1) 383 715 W 7
; R UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 S G ;
ee
Overcharge Amend.1/Subsection 38.3 A 136 Passed
endix
PRI T.7 Test T.7 PP
) BeA B CGRIGAFRETFMY CGE-LBITHRIZIE 1D 38375
s e c oN N2 nMES |,
UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Eics
8 Forced . See /
i Amend.1/Subsection 38.3 i e Passed
ischarge endix
s A% T.8 Test T.8 PP
I A N "
Tk e 8 : WEEERE: 20C-25C; MIRIRSE: 45%-75%
est environmen
i Ambient temperature: 20°C-25°C; Ambient humidity: 45%-75%
condition

TR-4-B-UN38.3-A3 Page 4 of 14




.75 %5/ Report No.: PTC23100706301S-LD01

b £ 1
Appendix 1
55 . MR H 44 P8 e FEARLALL
No. Name of Test Items Altitude simulation
ESTE . . M AT Before W5 After FRERK | FEEE |
- FERAS : : - ; TR G
= CEM NG+ T % H T &= T L Mass loss Residual
Sample status Test result
Sample No m; (g) Vi(V) m3(g) V2(V) (%0) voltage (%)
HIRTEAETTH
B1 | CYC Fully Charged 40.110 417 40.110 417 0.000 100.00 (@]
HIXTEAETH
B2 1 CYC Fully Charged 40.119 417 40.119 417 0.000 100.00 (@)
HIXRTEAETH
B3 | CYC Fully Charged 40.116 417 40.116 4.16 0.000 99.76 0
HIRTEATTH
B4 | CYC Fully Charged 40.158 418 40.139 418 0.047 100.00 (@]
HIRTEAETTH
B5 | CYC Fully Charged 40.158 417 40.158 417 0.000 100.00 0
25 WEEARH
B10 25 CYC Fully Charged 40.127 417 40.127 417 0.000 100.00 9]
25 REER AR
B11 25 CYC Fully Charged 40.140 417 40.121 417 0.047 100.00 (0]
25 RGERAH
B12 25 CYC Fully Charged 40.091 418 40.091 417 0.000 99.76 (0]
25 WEEARH
B13 25 CYC Fully Charged 40.187 4.18 40.168 418 0.047 100.00 e)
25 WEEARH
B14 25 CYC Fully Charged 40.125 417 40.125 416 0.000 99.76 (@)
LR EA
e L-tER s V-HESG D-fRfR; R-BEE; F-ldok O-Jiftds. JoHRF . k. o, itk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

0O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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M £ 2
Appendix 2
55 5 T H 44 % RIS
No. Name of Test Items Thermal test
i 2 . . W AT Before WA 5 After FRERK | #MeBEE |
- FESRAS : : e, , TR 45 5
=2 SN N TR= FF 2% H % T B FF % Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m>(g) V2(V) (%0) voltage (%)
HIRTEAETTH
B1 1 CYC Fully Charged 40.110 417 40.091 4.16 0.047 99.76 (0]
HIRGEARH
B2 1 CYC Fully Charged 40.119 417 40.100 4.16 0.047 99.76 (e
HIRGEERH
B3 1 CYC Fully Charged 40.116 4.16 40.097 4.15 0.047 99.76 0
HIRTEATTH
B4 1 CYC Fully Charged 40.139 4.18 40.115 417 0.060 99.76 (0]
HIRTEAETTH
B5 1 CYC Fully Charged 40.158 417 40.139 4.16 0.047 99.76 0
25 IRSEAEFRH
B10 25 CYC Fully Charged 40.127 417 40.108 4.15 0.047 99.52 (0]
25 RGEARAH
B11 25 CYC Fully Charged 40.121 417 40.102 4.16 0.047 99.76 (0]
25 RGEEAH
B12 25 CYC Fully Charged 40.091 417 40.072 4.16 0.047 99.76 (e
25 IRSEAERH
B13 25 CYC Fully Charged 40.168 4.18 40.144 4.16 0.060 99.52 o)
25 IRSEAEFRH
B14 25 CYC Fully Charged 40.125 4.16 40.106 4.15 0.047 99.76 (0]
PLRZEH

. L-ttdR; V-G DR R-BR Folgeks O-JEiMtER. THFS. ok, i, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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i % 3
Appendix 3
55 ; T H 44 % PR3N
No. Name of Test Items Vibration
Ve . . M3 AT Before W5 After FRERK | #MeBEE |
- FESRAS : : e, , TR 45 5
=2 SN N TR= FF 2% H % T B FF % Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m>(g) V2(V) (%0) voltage (%)
HIRTEAETTH
B1 1 CYC Fully Charged 40.091 4.16 40.091 4.16 0.000 100.00 (e
HIRGEARH
B2 | CYC Fully Charged 40.100 4.16 40.100 4.16 0.000 100.00 0
HIRGEERH
B3 1 CYC Fully Charged 40.097 415 40.097 4.15 0.000 100.00 (0]
HIRTEATTH
B4 1 CYC Fully Charged 40.115 417 40.115 4.16 0.000 99.76 (0]
HIRTEAETTH
B5 1 CYC Fully Charged 40.139 4.16 40.120 4.16 0.047 100.00 0]
25 IRSEAEFRH
B10 25 CYC Fully Charged 40.108 4.15 40.108 4.15 0.000 100.00 o)
25 RGEARAH
B11 25 CYC Fully Charged 40.102 4.16 40.102 4.16 0.000 100.00 (0]
25 RGEEAH
B12 25 CYC Fully Charged 40.072 4.16 40.072 4.16 0.000 100.00 (e
25 IRSEAERH
B13 25 CYC Fully Charged 40.144 416 40.144 4.16 0.000 100.00 0
25 IRSEAEFRH
B14 25 CYC Fully Charged 40.106 4.15 40.106 4.15 0.000 100.00 o)
PLRZEH

. L-ttdR; V-G DR R-BR Folgeks O-JEiMtER. THFS. ok, i, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3
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bt & 4
Appendix 4
s A AT H £ 55 whik
No. Name of Test Items Shock
Pt ‘g WA Before WS After RESL | BARE |
5 RIS 5 ‘ ol S i
) MLpE | JFEHEE M pE | JFEHE Mass loss Residual
Sample status Test result
Sample No mi(g) Vi(V) m3(g) V2(V) (%0) voltage (%)
FER/SRE !
B1 1 CYC Fully Charged 40.091 4.16 40.091 4.16 0.000 100.00 O
BB
B2 | CYC Fully Charged 40.100 4.16 40.100 4.16 0.000 100.00 (0]
HIRE AR
B3 | CYC Fully Charged 40.097 4.15 40.097 4.15 0.000 100.00 (0]
LER/SREF !
B4 1 CYC Fully Charged 40.115 4.16 40.115 4.16 0.000 100.00 O
[ER/SRES !
BS | CYC Fully Charged 40.120 4.16 40.120 4.15 0.000 99.76 (0]
25 RoEA T
B10 25 CYC Fully Charged 40.108 4.15 40.108 4.15 0.000 100.00 9]
25 e TEH
B11 25 CYC Fully Charged 40.102 4.16 40.102 4.16 0.000 100.00 O
25 e TR
B12 25 CYC Fully Charged 40.072 4.16 40.072 4.16 0.000 100.00 0]
25 e T
B13 25 CYC Fully Charged 40.144 4.16 40.125 4.16 0.047 100.00 O
25 RGEA T
B14 25 CYC Fully Charged 40.106 4.15 40.106 4.15 0.000 100.00 0]
NS

T

L-jts%; V-HES: D-fdfk; R-BZ;

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-ifd-K; O-FCitda. o<, k. . kX

TR-4-B-UN38.3-A3
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Mt £ 5
Appendix 5

}?% 5 {ﬂﬂiﬁlﬁ E %*ﬁ 9#%57/\@&%

No. Name of Test Items External short circuit
2 - R 2 T B L < i}
FE g 5 FEaoRA AR i i i - ot

Max. External Temperature
Sample No Sample status ) Test result Remark

HIRGER A

B 1 CYC Fully Charged 56.8 0 /
HIXTEAFH

B2 1 CYC Fully Charged 56.5 O /
HIXTEAFH

B3 1 CYC Fully Charged 56.5 (@) /
HIXGER A

B4 1 CYC Fully Charged 56.6 0 /
HIXGER A

BS 1 CYC Fully Charged 57.5 0 /
25 WSEATRHE

B10 25 CYC Fully Charged 57.0 (@) /
25 RGBT

B11 25 CYC Fully Charged 57.3 (@) /
25 RGERAH

g2 25 CYC Fully Charged 56.9 o) /
25 WSEATRHE

B3 25 CYC Fully Charged 56.6 0 /
25 WSEATHE

Ba 25 CYC Fully Charged 56.7 (@) /
LR H

I SAREEARED 170C
D-fiftfA: R-BZE: F-#E k; O-Tofiffk. T, TGk
Note: Extemal temperature not exceed 170°C

D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture, no fire.

TR-4-B-UN38.3-A3 Page 9 of 14
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it % 6
Appendix 6
S ] WA 51 H 455 e
No. Name of Test Items Crush
) T AoF i 2 T e e i 2 o N
B BER IR Iaas R BE
Max. External Temperature
Sample No Sample status 0) Test result Remark
HIR 50%7 &
C1 1 CYC 50% Capacity 24.1 0 /
K 50%%% i
c2 1 CYC 50% Capacity 24.8 o /
HIK50%%
s 1 CYC 50% Capacity 244 o /
K 50% &
o4 1 CYC 50% Capacity 24.5 0 /
HIR 50%7 &
5 1 CYC 50% Capacity 24.9 o} y
25 IR 50% 4 i
e 25 CYC 50% Capacity 24.2 o) /
25 IR 50%% &
= 25 CYC 50% Capacity 24.3 ') /
25 K 50% 4 &
8 25 CYC 50% Capacity 241 ') /
25 IR 50% % &
Q9 25 CYC 50% Capacity 24.6 o) /
25 IR 50% 4 i
K 25 CYC 50% Capacity 24.6 o) /
=

I SREEARED 170C
D-fiftfA: F-ig K O-Tofffk. Joilgk
Note: Extemal temperature not exceed 170°C

D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3 Page 10 of 14




.75 %5/ Report No.: PTC23100706301S-LD01

bt & 7
Appendix 7
Fr5 . M H 44 7R A
No. Name of Test Items Overcharge
RS FEG RS M5 R #/E
Sample No Sample status Test result Remark
HIXTEETH
B6 1 CYC Fully Charged O /
HIXTEETH
B7 1 CYC Fully Charged O /
FER/SRES !
B8 1 CYC Fully Charged O /
HIXTEETH
B9 1 CYC Fully Charged O /
25 B4
B15 25 CYC Fully Charged O /
25 IRFE4AFEH
B16 25 CYC Fully Charged O /
25 RSB TE
B17 25 CYC Fully Charged O /
25 RSEA T
B18 25 CYC Fully Charged O /

DNNE|

. D-fifk; F-fgk; O-TLf@fk. Toiek;
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3 Page 11 of 14
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bt % 8
Appendix 8
e 8 WAL H 27 AR
No. Name of Test Items Forced discharge
BE G B RS M2t B
Sample No Sample status Test result Remark
cr1 |V Tl D © :
C12 1 ci@i’%zﬁgged © :
C13 1 ci@i’%z&fged N :
c14 S e ) /
c1s | e : :
C16 1 ci@i’%zﬁgged N :
c17 L D ) /
c18 L B e ;i :
C19 1 ci@i’%zﬁgged Q :
C20 1 ci@i’%zﬁgged ¢ :
C21 25 gsg};j?ﬁi%iged S /
c22 25 Py 2 /
C23 25 gsg};j?ﬁi%iged ° :
C24 25 gic@i%ziged ° :
C25 25 Czsgj;\j?ﬁzgged e :
C26 25 Czsgﬁiﬁzjégged ® :
Cc27 25 §3g§§§2%figed ¢ /
C28 25 gsg};ﬁﬁi%gged R /
C29 25 czsgﬁ;?}%ztiged 2 /
C30 25 Czsgj;\j?ﬁzgged ° :

e D-fiffh; F-#2k; O-Tofifhk. JokEk
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

TR-4-B-UN38.3-A3 Page 12 of 14
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¥ & B H Sample Photo
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.75 %5/ Report No.: PTC23100706301S-LD01
AT} iz‘
Va0

Important Notice
1. The test report is invalid without the official stamp of PTC.
A4 T PTC 5 56

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

A BIAAEN TN RERRAZL TR
3. Nobody is allowed to partly photocopy this test report without written permission of PTC

ARZ PTC P AR, AFFE B Hl Ak 1.
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.
RAFLE. Efl. EH. BH. meG sBUEAT SR R Sk S B IE Rk
5. Product information and customer information provided by the applicant, we are not responsible for its

authenticity
7P AE BN P E S ARG, AT S 1151
6. The test report is valid for the tested samples only.
AR TG A6 A U A 2
7. The Chinese contents in this report are only for reference.
ARG PR A F S .
8. Objections to the test report must be submitted to PTC within 15 days.

MG BEA AN MNTRERE 2 HE 15 RN AL A SEH .

***End of report***
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